AR L

FH i
-, M HAIYUN

RF TEST REPORT

FCC ID: 2BCFYHT-6766BEM

Test Report No............. RF250516013-01-002

Product(s) Name..........  Wireless Home Gateway
Model(s)......................  HT-6766BEM

Trade Mark................. HEIGHTS

Applicant...................: Heights Telecom T LTD

Address............oeint Ha-Sakhlav 6, Irus, 7680900, Israel

Receipt Date...............  2025.06.20

TestDate.................. 2025.06.23~2025.08.26

Issued Date................. 2025.09.01

Standards................... 47 CFR FCC Part 15, Subpart E(Section 15.407);

ANSI C63.10:2013

Testing Laboratory......:  Shenzhen Haiyun Standard Technical Co., Ltd.

Prepared By: Checked By: Approved By:

Jason Huang Black Ding Tim Zhang

Joson hase] | B3k D 7im.zhay

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 1/1070 Report No.: RF250516013-01-002



LD
bl

£ FH =
- M HAIYUN

Table of Contents

History of this test report...........cooiiiiii s ————— 4
1. General INnformation ... e e 5
PR R 2 o] o T 1 | PSS 5
L Y, = 1o 10 ) = Lo (U] (=T SR 5
1.3 Basic Description of Equipment Under Test...........oouiiiiiiiiiiiiiiiiiiiiiiiiiieeieeaes 5
1.4 Transmit Operating MOE.........cooiiiiiiiii e 6

2. Summary of Test ReSuUlts.........cccvriiiiimiiiiininiss s 7
2.1 Summary Of TESEHEMS ...ooiiii s 7
2.2 Application of Standard ... 7
2.3 TestINSIrUMENTS ... e 8
2.4 0Operation MOGE.........uuiiiiiiiie e 9
2.5 TeSt CONAItION . coeeii e 9
2.6 Duty Cycle of Test Signal ........ccoiieiiiiiiiiceee e 10
2.7 Measurement UNCertainty ..........ccuuumiiiiiiiiii e 17
2.8  TeSt LOCAION ... 17
2.9 SUPPORTUNITS .., 17

3. Test Procedure And ReSUILS ......cooeeeiiii i e s e 18
3.1 AC Power Line Conducted EmISSIiON..........couuuuiiiiiiiiiicice e 18
3.1.1 LI +vvo v es e s eeee s eeess e s s sesseresessene e ss s s e sses s s e s esseeesesseessens e s e s s en s eesen e es s en e s s en e s ensenesenerenn 18

3.1.2 JLICE G 0T =Y o L = SR 18

3.1.3 LIS 005 1= (0 o S 18

3.1.4 JLICE 10 ST | USSR 19

3.2 Radiated EMISSION.......ccouiiii e 21
3.2.1 LI v ee e eeesseensseeseesene e es e s ee e s e s ee s e ne e se e e e e ee s ee e et n e en et eeneeneen e eneneen 21

3.2.2 JLICZ G (0T =Y o [0 = SR 22

3.2.3 JLICES1 00 T= U o SR 23

3.24 TESTRESUIL......cceeieee ettt et e e e e et e e e e s st e ee e eabate e e eastaeeeeaateeeaeanneeeesantaneeeanteeeeeareneas 24

3.3 Spectrum Bandwidth ... 206
3.3.1 LI +2v v eeeeee e seeees e e e e e eee e seene e e ees e e e s eneneseesse e eesen e s e eeneeneeneen s e e e ee e eeeeneneens 206

3.3.2 QLIS G (e T =To LU PSSR 206

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 2/1070 Report No.: RF250516013-01-002



AR L

;‘H'g B
-, I ° HAIYUN

3.3.3 QLIS ST (U o PSSR 207
3.34 TESERESUIL.... .o s 208
3.4 Conducted OULPUL POWET ......cooiiiieeeee e 761
3.4.1 LT -ttt ettt c et e e ea e et et et et e te et eaeeaeeeEe et eae e s easenEeeaeeeeeeReeneenseneeenteneeneenteeneeneenneseeerean 761
3.4.2 LIS A (oYt U = RO PRRTOPR 762
3.4.3 LIS SRS T (1] o J PSRRI 762
3.4.4 Table of Parameters of Text Software Setting ..........cuei e 763
3.4.5 TRE RESUIL......eee et e e a e e s r e e er e e e s n e e sre e e enr e e sne e e smne e e e e s er e e nnnes 768
3.5 Power SPectral DENSITY ........oiiieiiiiiiiiiie e 813
3.5.1 LIME -ttt ettt et e et e ea e et e eae et et e te st eReeneeeRe et eae e s easeaEeeaeeeeeeReenfensenseenteneeaeenseeneeneeneseeereans 813
3.5.2 LIS A oYt U = U PRRTOPR 813
3.5.3 QLIS ST (0 o PSPPSR 814
3.54 TRE RESUI.... ettt e bt e e b e bt e sae s b e b e n e ene et et ens 815

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 3/1070 Report No.: RF250516013-01-002



LD
. '

: m L B
- M HAIYUN

e No additional attachment

o Additional attachments were issued following record
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1. General Information

1.1 Applicant

HEIGHTS TELECOM T LTD

Ha-Sakhlav 6, Irus, 7680900, Israel

1.2 Manufacturer

Heights Telecom Switzerland SA

Boulevard Georges-Favon, 43 1204 — Geneva Switzerland

1.3 Basic Description of Equipment Under Test

Test sample no.

POC250516013-S001

Product(s) Name

Wireless Home Gateway

Test Model HT-6766BEM
Trade Mark HEIGHTS
Power Supply DC 12V from adapter

Adapter information

Model: SOY-1200300US-540
Input: 100-240V~50/60Hz 0.9A Max

Output: 12V==3A

Operate temperature

0C-407C

EUT Stage

o Product Unit eFinal-Sample

Operating Band & Max
Conducted Output Power

5150MHz ~5250MHz 802.11ax40: 29.72dBm(0.938W)

5250MHz ~5350MHz 802.11ax40: 23.96dBm(0.249W)

5470MHz ~5725MHz 802.11n40: 23.97dBm(0.249W)

5725MHz ~5850MHz 802.11ac20: 29.43dBm(0.877W)

Product Type

IEEE 802.11a/n/ac/ax/be: WLAN (MIMO)

Nominal Bandwidth

20MHz / 40MHz / 80MHz / 160MHz

Modulation

IEEE 802.11a/n/ac: OFDM
IEEE 802.11ax/be: OFDMA

Antenna gain

Ant0: 4.42 dBi, Ant1: 4.48 dBi, Ant2: 4.43 dBi, Ant3: 4.19 dBi

Directional gain

Uncorrelated:1.05dBi(from the antenna report)
Correlated:6.62 dBi(from the antenna report)

Antenna type

PCB antenna

Data Rate (Mbps)

IEEE 802.11a mode : 6/9/12/18/24/36/48/54
IEEE 802.11n mode : up to 600

IEEE 802.11ac mode : up to 3466.7

IEEE 802.11ax mode : up to 4803.9

IEEE 802.11be mode : up to 5764.4

HY- FCC Part 15E-5G WIFI Ver.1.1
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Channel Information

Frequency Range (MHz) IEEE Std. 802.11 Ch. Frequency (MHz) Channel Number
5150-5250 5180-5240 36-48
5250-5350 802.1 1"’; t: 2 fac fax 5260-5320 52-64
5470-5725 (20MHz) 5500-5700 100-140
5725-5850 5745-5825 149-165
5150-5250 5190-5230 38-46
5250-5350 802.11n /ac /ax /be 5270-5310 54-62
5470-5725 (40MHz) 5510-5670 102-134
5725-5850 5755-5795 151-159
5150-5250 5210 42
5250-5350 802.11ac /ax /be 5290 58
5470-5725 (80MHz) 5530-5610 106-122
5725-5850 5775 155
5150-5350 802.11 ac /ax /be 5250 50
5470-5725 (160MHz) 5570 114

Note: EUT supports one configuration only in 802.11ax, 802.11be full RU mode.

1.4 Transmit Operating Mode

Transmit Operating Mode Transmit Multiple Antennas

O |Operating mode 1 (single antenna) @ 1TX

O |Operating mode 2 (multiple antenna, no beam forming) ORTX |ORBTX |@| 4TX
@ |Operating mode 3 (multiple antenna, with beam forming) ORTX |ORBTX |@| 4TX
® 802.11a Operatingmode | O ITX |ORTX |ORTX | @ 4TX

® 802.11n(20MHz) Operating mode O nNTX |ORTX |ORTX |@UTX

® 802.11n(40MHz)  |Operatingmode | O ATX |ORTX |OPBTX |@ 4TX

® [802.11ac(20MHz) (Operating mode O nNTX |ORTX |ORBTX |@UTX

® 802.11ac(40MHz) |Operatingmode | O ATX |ORTX |OPBTX |@4TX

® [802.11ac(80MHz) |(Operating mode OpTX |ORTX |ORTX |@4TX

® 802.11ac(160MHz) |Operatingmode | O ATX |ORTX |OBTX |@ 4TX

® 802.11ax(20MHz) |Operating mode O nNTX |ORTX |ORTX |@UTX

® 802.11ax(40MHz) |Operatingmode | O ITX |ORTX |OPBTX |@4TX

® 802.11ax(80MHz) |Operating mode O nNTX |ORTX |ORBTX |@UTX

® 802.11ax(160MHz) |Operatingmode | O ITX |ORTX |OPBTX |@4TX

® 802.11be(20MHz) |Operatingmode | O ITX |ORTX |OBTX |@ 4TX

® [802.11be (40MHz) (Operating mode O nNTX |ORTX |ORBTX |@UTX

® 802.11be (80MHz) |Operatingmode | O ITX |ORTX |OPBTX |@ 4TX

® [802.11be (160MHz) (Operating mode O nNTX |ORTX |ORTX |@UTX

HY- FCC Part 15E-5G WIFI Ver.1.1
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2. Summary of Test Results

2.1 Summary of Test Iltems

47 CFR FCC Part 15, Subpart E (Section 15.407)

(DFS)

Test item Standard Results Remarks
15.207
AC Power Conducted Emission Pass Meet the requirement of the limit
15.407(b)
15.205(a)
Radiated Emission 15.209(a) Pass Meet the requirement of the limit
15.407(b)
Antenna Requirements 15.203 Compliance Note
. 15.407(a) ) o
Spectrum Bandwidth Pass Meet the requirement of the limit
15.407(e)
Conducted Output Power 15.407(a) Pass Meet the requirement of the limit
Power Spectral Density 15.407(a) Pass Meet the requirement of the limit
Dynamic Frequency Selection See the report
y quency 15.407(h) Pass P

RF250516013-01-003 for details

Note: The EUT has 4 PCB Antennas arrangement which was permanently attached.

2.2 Application of Standard

47 CFR FCC Part 15, Subpart E

KDB 789033 D02 General UNII Test Procedures New Rules v02r01

KDB 662911 D01 Multiple Transmitter Output v02r01

KDB 905462 D02 UNII DFS Compliance Procedures New Rules v02

ANSI C63.10:2013

HY- FCC Part 15E-5G WIFI Ver.1.1
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23 "i:est Instruments

Name of : Inventory Last Due
No. Equipment Manufacturer Model Number [ Serial Number No. Calibration | Calibration
Radiated Emission
1 Test receiver Rohde&Schwarz ESU 100184 JLEO11 2025/3/1 2026/2/28
2 "°a9nf::::'c Schwarzbeck VULB 9168 1151 JLEO12 | 2025/4/12 | 2026/4/11
3 | Lowfrequency / LNA 0920N 2014 JLE023 | 2025/3/1 | 2026/2/28
amplifier
4 H'ggr:;‘i‘ffeerncy Schwarzbeck BBV 9718 9718284 | JLE024 | 2025/3/1 | 2026/2/28
5 | Horn Antenna | SCHWARZBECK | BBHA 9120 D 02670 JLE028 | 2025/4/12 | 2026/4/11
g | Temp&Humidity Meideshi JRI00 / JLE021 | 2025/4/15 | 2026/4/14
Recorder
7 | Hom Antenna | SCHWARZBECK | BBHA 9170 | 9170#685 | JLE029 | 2024/7/15 | 2027/7/14
8 | Loop Antenna | SCHWARZBECK | FMZB1519B 00029 JLE030 | 2024/7/15 | 2027/714
g | Broadband Schwarzbeck BBVO721 | 9721-019 | JLEO25 | 2025/3/1 | 2026/2/28
preamplifier
10| Testsofware | 2ra¢lechnelody EZ-EMC Ver. TW-03A2
Conducted Emission
1 LISN Rohde&Schwarz ENV216 100075 JLE002 | 2025/3/1 | 2026/2/28
2 ISN Schwarzbeck | CATE 58158 #171 JLEO03 | 2025/2/21 | 2026/2/20
3 ISN Schwarzbeck CAT 3 8158 00187 JLE032 | 2025/2/21 | 2026/2/20
4 | Testreceiver | Rohde&Schwarz ESCI 100718 JLEO10 | 2025/3/1 | 2026/2/28
5 Pulse limiter Rohde&Schwarz ESH3-Z22 102299 JLEO47 2025/3/1 2026/2/28
g | Temp&Humidity Meideshi JRI00 / JLE020 | 2025/4/15 | 2026/4/14
Recorder
7 | Test software Faradczecﬂgo'ogy EZ-EMC Ver.TW-03A2
RF Conducted Emissions
1 M/i(g Ef:ra' Keysight N9021B | MY60080169 | JLEO50 | 2025/3/1 | 2026/2/28
2 | RF Control Unit dsusoft JS0806-2 | 21G8060449 | JLE053 | 2025/3/1 | 2026/2/28
3 poweJnsitLlppIy dsusoft JS0806-4ADC N/A JLEO55 | 2025/3/1 | 2026/2/28
4 | VXGSignal Keysight M9384B | MY61270787 | JLEO51 | 2025/6/10 | 2026/6/09
Generator
EXG Analog
5 Signal Keysight N5173B MY59101282 | JLE052 | 2025/3/1 | 2026/2/28
Generator
Wideband Radio
6 | Communication | Rohde&Schwarz | cmwsoo | 1201-0002KS ) eogs | 2025311 | 202612728
Tocto 0-116064-Dt
7 Test software dsusoft JS1120-3 Ver.3.2.22.0

HY- FCC Part 15E-5G WIFI Ver.1.1
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2.;iléperation Mode

The EUT was supplied by and it was run in TX mode that was controlled by Master provided RF

testing program. The worst case test result was showed in the report.

2.5Test Condition
Test Item Environmental conditions Input Power Tested by
AC Power Conducted Emission 23.8°C, 52% RH AC 120V/60Hz Keith Huang
Radiated Emission 23.9-24.3°C, 50-59% RH | AC 120V/60Hz Lemon He
Spectrum Bandwidth 23.0~24.8°C, 51~57% RH DC 12V Freedom Zhuo
Conducted Power 23.0~24.8°C, 51~57% RH DC 12V Freedom Zhuo
Power Spectral Density 23.0~24.8°C, 51~57% RH DC 12v Freedom Zhuo

Note: Adapter supply voltage AC 120V/60Hz.
The applicant declare the operating environment of EUT as below:
Normal conditions: DC 12V, 0~40°C

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 9/1070 Report No.: RF250516013-01-002
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2.6 Duty Cycle of Test Signal

If duty cycle is = 98 %, duty factor is not required.
If duty cycle is < 98 %, duty factor shall be considered.

All the duty factor of other test mode have been considered.

Transmission Transmission
TestMode Antenna Frequency[MHz] ) . Duty Cycle [%]
Duration [ms] Period [ms]
11A-CDD Ant1 5180 2.06 217 94.93
11N20MIMO Ant1 5180 1.92 2.03 94.58
11N40MIMO Ant1 5190 0.94 1.04 90.38
11AC20MIMO Ant1 5180 0.16 0.19 84.21
11AC40MIMO Ant1 5190 0.95 0.98 96.94
11AC80MIMO Ant1 5210 0.46 0.50 92.00
11AC160MIMO Ant1 5250 0.25 0.28 89.29
11AX20MIMO Ant1 5180 1.49 1.53 97.39
11AX40MIMO Ant1 5190 0.79 0.82 96.34
11AX80MIMO Ant1 5210 0.40 0.43 93.02
11AX160MIMO Ant1 5250 0.24 0.27 88.89
11BE20MIMO Ant1 5180 1.49 1.52 98.03
11BE4OMIMO Ant1 5190 0.78 0.82 95.12
11BE8OMIMO Ant1 5210 0.41 0.44 93.18
11BES8OMIMO Ant4 5775 0.41 0.44 93.18
11BE160MIMO Ant1 5250 0.24 0.28 85.71

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 10/ 1070 Report No.: RF250516013-01-002
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2.7 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty
Parameter Uncertainty
Occupied Channel Bandwidth +102kHz
Power Spectral Density +0.243dB
Conducted Spurious Emission +0.743dB
RF power conducted +1.328dB
Conducted emission(9kHz~30MHz) AC main +2.68dB
Radiated emission(9kHz~30MHz) +3.50dB
Radiated emission (30MHz~1GHz) +4.20dB
Radiated emission (1GHz~18GHz) +5.10dB
Radiated emission (18GHz~40GHz) +5.26dB
2.8 Test Location
Company: Shenzhen Haiyun Standard Technical Co., Ltd.

No. 110-113, 115, 116, Block B, Jinyuan Business Building, Bao'an

Address: District, Shenzhen, China

CNAS Registration Number: | CNAS L18252

CAB identifier: CNO0145
A2LA Certificate Number: 6823.01
Telephone: 0755-26024411

2.9 SUPPORT UNITS

No. Equipment Model Manufacturer Series No
1 PC M4500T Thinkpad M0320048541T
Notebook L450 Think /
3 Notebook L450 Think /

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 17 /1070 Report No.: RF250516013-01-002
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Test Procedure And Results

3.
3.1 AC Power Line Conducted Emission
3.1.1 Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level dB(uV) Average Level dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.1.2 Test Procedure

Test Method

eConducted Measurement |o Radiated Measurement

Test Channels

o Lowest, Middle and Highest Channel |o Lowest and Highest Channel

Environmental conditions

eNormal |o Normal and Extreme

Note:e:Test o:No Test

a)

b)

c)

The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other
support units were connected to the power mains through another LISN. The two LISNs provide
50 ohm/ 50uH of coupling impedance for the measuring instrument.

Both lines of the power mains connected to the EUT were checked for maximum conducted
interference.

The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit - 20dB)
was not recorded.

3.1.3 Test Setup

YVeriical Reference Ground Plane

EUT — Test Racaivar

80 cm

| Horizontal Reference Ground Flane

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 18 /1070 Report No.: RF250516013-01-002
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3.1.4 Test Result

Note:
1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to
Original Receiver Reading by the software automatically.
2. Measurement = Reading + Correct Factor.
Over = Measurement — Limit
4. The TX AX40 Mode Channel 46 is found to be the worst case and recorded.

@

150kHz~30MHz TX 11AX40MIMO Channel 46
Line
Conducted Emission Measurement
f00 B B
K FIC: Pt 158 [laesB Conduction[[IP]
— FER l."-.-- S Cleeall Danduchiondviz]
'H“J]LI ka"ln I flﬁ Sl R - —
J"‘f‘. A
an . f ]ﬂ‘ | W I '1];“;}'1”?‘@*5”-.!:.. .».‘J'-""q!i‘w fwww g \“\H.Nww, L L I
-,_' 'I'l ] -'1. \‘\.llllllwlula. s mr{«r\"""-"‘ ey g ~ g At W T 1T
20
01150 05 IMHz) 3 000

Reading Comect Measure- o
Mo. Mk Freq. Llevel Factor ment Limit — Over

MHz dBuv dB dBuV dBuV dB Detecior.  Comment
01500 - 3021 1952 49.73 66.00 -16.27 apP

2 0.1500 22.04 19.52 41.56 5600 -1444  AVG
3 0.1900 21.93 18.51 41.44 6404 -2260 QP
4 0.1900 13.83 19.51 33.39 3404 -2085 AVG
5 02620 2419 19.53 4372 6137 -1765 QP
i 02620 1735 19.53 36.85 3137 1443 AVG
7 0.3260 2437 15.43 4385 99.06 -15:21 ap
a 0.3460 15438 15.48 34.96 4906 -14.10 AVG
9 03730 2387 15.46 4333 5832 -14%% QP
10 * 03780 1511 15.45 3457 4832 1375 ANVG
11 0.4260 2057 19.47 40.34 5733 1659 QP
12 04260 1066 1947 3013 4733 -17.20 AVG
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| 150kHz~30MHz TX 11AX40MIMO Channel 46
Neutral
Conducted Emission Measurement
B0 dBu
K FCC Pant 158 ClagsB Conduchion|(F)
- |
e I Poact | SO Ciasal i AV G
“" -\ﬁ'\.-.p.\q:ig ﬁ\'" ﬁl_ 2= S S = d
af | /] lII?f'ﬁ‘lrﬂlliljJ ]‘r WWJ'J*&WW&W """‘M"“'
Pl M, e N ™
L ;.5 Ly "‘h""‘*f Retfteinirhiet T a\-«n”‘x T T TR P [
-0
0140 [ [MHz] h 30, (01
Reading Comect Measure-
Mo. Mk. Freg. Level Factor ment Limit Ower
MHz dBuV dB dBuv dBuV dB Detector  Comment
1 01540 2741 19.51 45.92 65.78 -15.86 ar
2 01540 2145 19.51 40.86 5578 1482 AVG
3 02580 -23.15 19.56 4271 6150 -18.79 QP
4 0.2580 15.64 19.56 35.20 3150 1630 AVG
5 03460 2403 12.43 43.46 5806 -15.60 apP
6 * 034860 1511 1543 34.54 49.06 -14.52 AVG
b4 04140 20.75 1244 40.19 5757 AT.3B apP
[ 04140 11.83 15.44 31ZT 4757 <1630 AVG
9 0.6500 11.93 19.47 31.40 56.00 -24.60 apP
10 05500 318 19.47 2285 4600 -23.35 AVG
11 75020 953 20.09 29.68 60.00 -3D.32 apP
12 7.5020 287 20.09 23.08 5000 -26.894 AVG
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3.2 Radiated Emission
3.2.1 Limit
1) Limit of radiated emission measurement:
Radiated emissions which fall in the restricted bands must comply with the radiated emission

limits specified as below table. Other emissions shall be at least 20dB below the highest level of
the desired power:

Frequency Distance Field Strength Limit
(MHz) Meters(m) uV/m dB(uV)/m
0.009 - 0.49 300 2400/F(kHz) -
0.490 - 1.705 30 24000/F(kHz) -
1.705 - 30 30 30 -
30~88 3 100 40.0
88~216 3 150 43.5
216~960 3 200 46.0
960~1000 3 500 54.0
74.0 dB(uV)/m (Peak)
Above 1000 3
54.0 dB(uV)/m (Average)

Note: (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna and the
closest point of any part of the device or system.

2) Limit of unwanted emission out of the restricted bands:

Frequency(MHz) EIRP Limit(dBm/MHz) Equivalent Field Strength at 3m(dBuV/m)
5150-5250 -27 68.2
5250-5350 -27 68.2
5470-5725 =27 68.2
-27 NOTE (2) 68.2
10 NOTE (2) 105.2
5725-5850
15.6 NOTE (2) 110.8
27 NOTE (2) 122.2
Note: (1) The following formula is used to convert the equipment isotropic radiated power (eirp) to

field strength: E[dBuV/m]=EIRP[dBm] +95.2, for d=3m
(2) According to 15.407(b)(4)(i), all emissions shall be limited to a level of -27 dBm/MHz at 75
MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz
above or below the band edge, and from 25 MHz above or below the band edge increasing
linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5
MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at the
band edge.

Report No.: RF250516013-01-002
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3.2'.2. Test Procedure

Test Method
oConducted Measurement |oRadiated Measurement
Test Channels
el owest, Middle and Highest Channel |o Lowest and Highest Channel
Environmental conditions
eNormal |oNormaI and Extreme
Note:e:Test o:No Test

a) The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1 GHz)

b) The measuring distance of 3 m or 1.5m shall be used for measurements. The EUT was placed
on the top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber.
The table was rotated 360 degrees to determine the position of the highest radiation.(above
1GHz)

c) The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e) The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

f) The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g) All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

h) All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

i) For the actual test configuration, please refer to the related Item -EUT Test Photos.

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 22 /1070 Report No.: RF250516013-01-002
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3.2.3 Test Setup
(A) Radiated Emission Test Set-Up Frequency Below 30 MHz

Ground Plane

Receiver

(B) Radiated Emission Test Set-Up Frequency 30 MHz-1000 MHz

Ground Plana

Receiver | % Amp.

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 23 /1070 Report No.: RF250516013-01-002
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(C) Radiated Emission Test Set-Up Frequency Above 1 GHz

Ground Plane

Receiver | ——----

3.2.4 Test Result

1) Radiated emission: 9kHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not recorded in this report.

2) Radiated emission: 30MHz-1GHz
Note:
1. Measurement = Reading + Correct Factor.
2. Over = Measurement — Limit
3. The TX AX40 Mode Channel 46is found to be the worst case and recorded.

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 24 /1070 Report No.: RF250516013-01-002
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| Below 1GHz (30MHz~1GHz) | TX 11AX40MIMO Channel 46
VERTICAL
Radiated Emission

PIE Pl 7500 300 Maaidiad i

N‘:ll:vw:- Ap M &M fBOM [HE] M e WM EEO FEO [
Feadng COMe:  Measslne Amema Taie
Mo, MK, Freq  Levell Facdor  ment Lme  Over Height Degres
WHE cthai s Sy a5y = Dwimetos om degew Corrmatd
1 360007 4317 D65 3251 4000 743 peal
z 253514 4257 -I063 3134 000 E05  peak
3 560945 443 1166 3258 4000 742 ped
4 38142 4176 1447 T2 &5 -162 peak
5 23415684 3486 1253 222268 4600 -2372 peak
B G01.4265 2475 -247 626 4600 -1972 peak
HORIZONTAL
Radiated Emission
LRI
FUET Ml 100 6 Ml i
’
| o —1 =T
el
|4 j . I ik
l”“hﬁJ'“"'*'“"“wwa"uw'* ity #-uj(mﬁrﬂm
£l E Ly E
e 40 W &2 "om [l 0] ) o0 | R0 TR0 leee pm
FEadng Comed  MWeasire AMEMTE  Tabe
Mo. Mk. Freq  isvel  Faclor ment Ump  Over Helght' Degree
WHe o o =y =y o= Dwimrtey =n derem  Corrmam
1 32E340 3380 1140 2258 4000 iS4l peat
2 1500108 3158 -I00F 2151 4350 -21.99 peak
3 1325552 2520 1300 22210 4550 214) peak
4 ZiF@n 308 -2m 7 4600 -ISE peal
5 3468092 2861 BT 1949 4500 -2655 peak
3 6363566 2463  -2.52 611 4500 1983 peak
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3) Radiated emission: Above 1GHz
Note:
1. Measurement = Reading + Correct Factor.
2. Over = Measurement — Limit
3. Pre-scan TPC_H and TPC_L, worst case for TPC_H was recorded.
Above 1GHz (1GHz~18GHz) | Test mode:11A CDD Test Channel:36
VERTICAL
Radiated Emission
1B0E  dRuvie
% e - - " - - pema - 3 g .-“I
|| S 1 I T || —
"
=
o
NS DS 20 men (L] E0 . BEO0  TN0§ E008 5300 THE0R 305
Readmg Comect  Measure ; Antenna Tabke
Mo Mk Freq  level Factor ment Lim Owver Height Dagree
Az dBy d8m dBuvim d=udim 4= Disfiachor cm degree  Comment
1* 10360003 4778 753 BE31  BEZ0 -1280 peak

Radiated Emission
1B dEe

L

i i A
[ TN ST R e T SRl F

n-umm ISTILOR BAZE0 ATIR00 ATEAOR  BEUREBN  MNZEDR  ASNOA0  SEGROD IS0 Ml
Feading Comect Measure- Antenna  Table
Mo. Mk Freq  level Faotor ment Limt  Over Height Degree
MHz dEs dim dBiGm  duWm 8 Detechor o an degree  Comment
1 4500000 4260 600 4250 GE20 -1BBT peak
2 5160000 5E4Z 3.54 G6.B6 GE20 -124 peak
3 5150000 4470 3.54 5324 H00 OTE AVG
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HORIZONTA
Radiated Emission
180 dE
' ; || | L FOE P
gy _maar—rm. rinmr—uird
5 |
=0
a
008080 Zuan W0 sl WR0 BN 0B E0RDR00 TBI0A B0E
Readng Comect Measure Antenna Table
Mo. Mk Freq level Factor ment  Limit  Over Height Degree
Mz B agim gBedm  aBuMm %= Datacsr o oegres  Comment
1% 10360000 48223 753 56.76 BE20 -1144 peak
Radiated Emission
1HIE dE
M

m o

é

_ - e S S R

20
AGODLOB AL 08 L ] MEm AT DR L] 9708 5T 80 HEGE. 00 BFIIED HH:z
Feadng Comect  Measure- : Antenna  Table
Mo, Mk Freg  Llevel Factor  ment  Lmt Over Height Degree
hHz aBuv’ da8im dBdhim EBum a8 Defecior I degree  Comment

4500000 41.03 .20 4783 6820 -20.27 peak
5150000 4082 354 GR.46 BB20 274 peak
" 5150000 4109 354 4883 MO0 <437 AVG

L) B —
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| Above 1GHz (1GHz~18GHz) | Test mode: 11A CDD

Test Channel:40

VERTICAL

Radiated Emission

W08 dE
FOC P
| | I B 1 O A | i | I |0 —
k
o
n
THI.080 = N0 ) N0 GRS E008 3N TR0 BN
Feadng Comect  Measure : Antenna  Table
Mo, Mk Freg  level Factor  ment Limit  Ower Height Degree
iHz L= d2im dBuvIm a2uvim a= Diztactor cm p=grea  Comrnent
1% 10400000 4883 e 5452 6820 -1388 peak
HORIZONTA
Radiated Emission
B0E  dRu e
] il FOC PRI
I ] 1 A | I | IEIEE| B LLLT]
%
il
an
005,090 200 W0 gzl SN0 GROO 0B E009EI00 THROAE08
Readmg Comect Measure % Antenna  Table
Mo. Mk Freq Lewel Factor ment  Limit  Oves Height Degree
MHz L = gEefim oEuNm ] Detectr  om gegres  Comment
1" 10400000 4741 TE9 55,10 BB20 -13.10 peak
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| Above 1GHz (1GHz~18GHz) | Test mode: 11A CDD Test Channel:48
VERTICAL
Radiated Emission
108 dfaiite
o ] _ Fit PRI
T MU JUM L
x
il
an
1005 090 g0 WE @S W0 BROD FIOB §0085900 108 08
Readmng Comect Measure % Antenna  Table
Mo. Mk, Freq Level Factor ment  Limidt  Over Height Degree
Mz B i dEehm  dBwwm 98 Detechr om gegrez  Comment
1" 104BD.000 4647 T84 41 6820 -1379 peak
HORIZONTA
Radiated Emission
e BEavie
T il b | PPN
| I 1 | TR | —
1 i
£
o
003,090 080 050 W WN0 GI0 7008 #089500 10908 808
Comect  Measure- : Antenna Table
Mo, Mk Freg  Level Factr ment  Limd  Owver Height Degree
Mz B &=im gBeim  dBuwm o Dsectr  oom gegree  Comment
1% 10480000 4742 T84 5536 G820 -1284 peak
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| Above 1GHz (1GHz~18GHz) | Test mode: 11A CDD Test Channel:52
VERTICAL
Radiated Emission
WE
_ _ [ . _ s . FOE i
| | A 1 O | S | | | O N R
b
=
[}
RIHERL 080 a0 090 P R0 R FO0R SIS G0 TS0 E0R
Feadng Comect Measure . Antenna  Table
Mo, Mk Freq  level Fastor ment  Limit  Over Height Degree
iz dBu &8im dBuvim dBuvim = Distechior om degres  Comment
1 * 10520000 47.62 8oy 5560 6220 -1251 peak
HORIZONTA
Radiated Emission
e R
. 1 : I et i
e fnmr—uand
1 FiE A
w0
o
BIHEL 0900 en Rl ) IR GRM] VIR SO0 TEROE. 08
Reading Comect Measure- == Antenna Table
Mo, Mk Freq  Llewsl  Faster  ment  Limt  Over Height Degree
MHz dBv’ d=2/m dBentm aauim 48 Drefartior om degree  Comment
1* 10520000 4857 807 5564 6820 -1158 peak
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| Above 1GHz (1GHz~18GHz) | Test mode: 11A CDD Test Channel:56
VERTICAL
Radiated Emission
WS i
N - ~ - CHe . N o oy - iy
I I | N 1§ e G | S e | e |
A (]
0
an
005,050 Hien H0 @zl BED RSON TIOG §005 2500 TBING 5%
Feadng Comect  Measure- . Antenna  Table
Mo, Mk, Freq  Level  Factorr  ment Limit:  Owver Height Degree
L 1= d8/m dBuiim [= =T &= Distachor am degres  Comment
1* 10550000 45638 3.18 54.57 6820 -1383 peak
HORIZONTA
Radiated Emission
N8 i
1 I | 1 6 i | || A | LA
H
5
al
1005, 090 0 G0 @z R0 BRI TI0S §O05 5500 THI 08
Feadng Comect Measure . Antenna  Table
Mo. Mk  Freq  Lewel Factor  ment Limit  Ower Height Degree
Mz HERA d8m dBwm  dBuVim 4 Dimteriar an egra=  Comment
1* 10560000 4B.44 a.18 58.63 6820 -11.57 peak
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| Above 1GHz (1GHz~18GHz) |

Test mode: 11A CDD Test Channel:64

VERTICAL

Radiated Emission

1908 vt
] ] FOC 7K1
U T B || O —
1
il "
L]
Qe anen e MR TOR0 RO DS S095I00 (LT
Reading Comect Measure ] Antenna  Table
Mo. Mk Freq  Leval Factor ment  Limit  Over Height Degree
Bz By =i dEehOm oSulim = Distector o gegre=  Somment
1" i0640.000 44.08 gra 5238 T40D -2182 peak
Radiated Emission
1 R
P
A
f 1
P N,
g
\
.\."I ¥ |
m |
‘1 AW
g L
R oo 0, e e Kb o el A il e et
M
AN BIENS  GIIZE0 SRERO0 SIGA0R  WIBRA0  RIE0R BATZEN BAZROD AR B0 WH:
Reading Comect Measure- : Antznna Table
Mo, Mk Freg  Lewel  Facter  ment Limit . Owver Height Degree
MHz B f=im dBum  dSuWm = Dstacty m degre=  Comment
1 5350.000 5B.BE V75 6863 6220 -157 peak
2" 5350000 4558 75 53.31 M00 Qe AVG
5460000 41.51 7.53 4204 6820 1818  peak
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HORIZONTA

TE0E AR

T

Radiated Emission

S H || S | -

00 P

im0 m—

1]
"
w
B
100, 080 080 e Bz W00 GION 7008 SO0H 00 Ta0a 08
FReadng Comect Measure- = Antenna  Table
Mo, Mk Freq  Llewel Factr  ment  Limdt Over Height Degree
iz B g2 dBim  aBuvim 4= Detecoor m degres  Comment
1" 10640000 4501 312 A3.30 7400 -2070 peak
Radiated Emission
1R dRu e
T
| Ca .I'.
f 1
f \
| i
wd \
o "'-gﬁ
FOL 1
m \,
-
A
= wid]
i LT P PRI [ i P Sohel e gk s PP
2
BI0ROM0 BIE08  BIIZAN  SRER00  NIGA08  KIBOA0 SIRE0R  GANZE0 SAZEO00 BAR B0 WH:
Feading Comect  Measure- : Antenna Tabde
Mo, Mk Freq  level Factor ment  Limd  Ower Height Degree
M-z B dam dBdIm  dSuim o= Detacior em degres  Ciomment
1 5350000 B5TT ] B3.52 G820 <468 peak
2 5350000 4250 705 5025 fM00 375 AVG
3 5450000 4258 753 5012 G520 -18.08 peak
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| Above 1GHz (1GHz~18GHz) | Test mode: 11A CDD Test Channel:100
VERTICAL
Radiated Emission
1900 i
- FLT P
0 | S 1 | S |
1
50
ol
105,030 i W0 ezl TN GRON TINS EONLHS0N THR0A A08
Reading Comect Measure . Antenna  Table
Mo, Mk. Freq  Level  Factor merit Limt  Ower Height Degree
MHz BV daim dBuim  dBuVim 8 Distacior n oegras  Comment
1* 11000000 4483 TaE 52 81 7400 -21.183  peak
Radiated Emission
LELT
[T e
| |
|I=I I".
]
o
r.'\'i‘f L‘L\"'H
i i
| L™
. 4
m | PO B
T o ]
e LTI TN R T e U Pt
=
SIGI0S0 SIENS  NISEO0  DA00  GAEEO8  GASA0  SSEOR  GATRA0 400 WL HH:
Feadng Comect  Measure- . Antenna  Table
Mo. Mk, Freq  Level  Factor  ment Limit  Ower Height Degree
LRz aBu d8im dBim  SBuvim = Distacior on degre=  Comment

i 5350000 4354 775 512 G6B20 -1691 peak
2 5460000 56.68 753 6421 6820 -3p2  peak
3" 5450DD0 4550 7.53 53.12 5400 -DBE ANG
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HORIZONTA

Radiated Emission
18 AR

FL: PR
Urr_mfar— . rmr— Wi
1 ¥
s
EL]
nn
O 050 ] 0 [ F] T T ] VRI0R 08
Reading Comect Measure i Antenna Tabds
Mo, Mk,  Freq  Lewel Factor  ment Limit  Ower Height Degree
Mz = d8im dBum asuvm [ <] Desecoar on oegree  Comment
1 * 11000000 4560 788 A3.58 7400 -2042 peak
Radiated Emission
ko
Iw-'v""*"'".i
I|
HI
.\M‘HL'I
b
m | .“.l'{ FOL PR
Lhmmm,qﬁah'm“__,m.ﬁwunmhmmﬂ“l ﬁ
FT ]
LRI EMEDS  LISEAN  WUADD  BAROR  GABRSD  SOEDR  BAYRED  SARA.OD I Mz
Readng Comect Measure : Antenna Table
Mo. Mk Freq  Level Factor ment  Limd  Ower Height Degree
MHz aBuy a3im dBIm aBuvm =] Distacior m gegres  Comment
1 5350000 4355 175 51.30 GE20 -1690 peak
2 5450000 4855 753 5a.08 G820 1212 peak
=" 5460000 4121 753 4874 MO0 5286 AVG
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| Above 1GHz (1GHz~18GHz) | Test mode: 11A CDD Test Channel:116
VERTICAL
Radiated Emission
m (I ¢ MO O O e T M W
o
11}
l.l]_ |
NIHOE, (RN i1} mngn N SO BEON FTION STNIE RSO0 THIOA POS
Mo Mk Freg Le-.-el Clg;;ra ment  Lim3  Ower AIIIESI-T E::_e:frje
Mz dBey £8m dBuvim B d= Disfacfior om degree.  Comment
1" NM1600DD 4512 a1 K3y 7400 -2077 peak
HORIZONTA
Radiated Emission
(I O | O | 8 e T
- H
o
IS, 500 an g0 P N0 REOO PTIOE ES0N NS00 T BRI SO0
Feadng Comect Measure Antenna  Table
Mo. Mk Freg  Lewel  Factor  ment Limit  Cver Height Degree
MHx [0 da/m aEm aSuam 4= DCrafarior om oegres  Commend

1" 11160000 4562 8.1 B3.74 7400 -2028 peak
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| Above 1GHz (1GHz~18GHz) | Test mode: 11A CDD Test Channel:140
VERTICAL
Radiated Emission
(LU
(= : L =t S B B e - R
| S 0 | | S e N
W % :
an
LT nen W0 @Rz 0N BEID fU0R ENROIO0 B0 808
Reading Comect Measure . Antenna Tabls
Mo. Mk Freq  Lewel  Factor  ment Lim#t  Owver Height Degree
M=z dBuy dam dBuvIm dsuim [ =} Dietecoor om gegres  Comment
1* 11400000 4358 8.08 5157 7400 -2243 peak
HORIZONTA
Radiated Emission
1805 M-‘-l
- - e — r g r
1 | A £ (| |
= ]
an
1008090 ] W R 0N GRON 708 E00RI00 TR S
Readng Comect Measure n Antenna  Table
Mo. Mk Freq  Lewel Factor  ment Limit ~ Ower Height Degree
dEchim  dBuVim 02 Dt m degres  Comment

M dB &=
1% 11400000 4474 .06 52,60 7400 -2120 peak
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| Above 1GHz (1GHz~18GHz) | Test mode: 11A CDD Test Channel:149
VERTICAL
Radiated Emission
e dEue e
T MU ML
H i o
an
LR ) el Rl ] S R0 RN 0 SN SO TR0 808
Feading Comect Measure . Antenna Tabls
Mo. Mk Freq  Level Factor  ment Limit  Cwer Height Degree
Lz By &am B d3uim [ =] Datecior om gegres  Comement

1" 114p00DD 4275 - ] 520 7400 -21.89 peak

Radiated Emission
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_ Feadng Comect Measure . Antenna  Table
Mo. Mk Freq  level Factor ment  Limit  Owver Height Degree
MHz dBuv’ 48/m dBidm aBulim [ =] Demfernar om oegree  Commendt
R 5850000 55.05 B.22 B3.27 6820 482 peak
2 5700000 TigE2 a.50 BO42 10520 -473 peak
3 5720000 TE.3B .32 B&.70 11080 -24.10 peak
4 57265000 B15D 828 BB.ET 2220 -3233 peak
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HORIZONTA
Radiated Emission
1908 dRaie
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Reading Comect Measure ! Antenna  Tabls
Me. Mk  Freg  Level Factor ment  Limt  Over Height Degree
MHz dBY =i dEefdm  oSuvim ] Citacior n gegres  Comment
1" 11400000 4485 828 F3.21 T40D -20.79 peak

18 diaite

Radiated Emission

H:Eum ThEL.0E T2 e e BRRL08 B g STIE.DW BrIT B Sram.nn BRI HHz
Feadng Comect Measure ; Antenna Table
Mo. Mk Freq  level Factor  ment  Limd  Ower Height Degree
Lz aBa d2/m dBEEm dBuim 42 Diefachor om degree  Comment

1" 5050000 5253 az2 6078 G820 -T42 peak
2 5r000DD 6323 .50 Ti73 10520 -3347 peak
3 5720000 TFaOD4 a3z B1.36 11080 -2044 peak
4 5725000 TE.ER 825 B5.1T 12220 -3703 peak
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| Above 1GHz (1GHz~18GHz) | Test mode: 11A CDD Test Channel:157
VERTICAL
Radiated Emission
T mrrer—rm Anm e
- ; '
.'IDDWHUT nen En L] IO BRH] FUOR SO0§ 9500 THROR g0R
Reading Comect  Measure- = Antenna  Tabde
Mo, Mk Freq  lewel  Factor  ment Limt  Owver Height Degree
MHZ dBu d28/m dBim daBuim B Debartor om degree  Comment
1* 11570000 4304  B0D 5113 7400 -2387 peak
HORIZONTA
Radiated Emission
T e ar— . rmr— g
L
bl
an
LLUCRIS mnen ngn P SOEN BRINI FTIDE ETHISHE00 THROAR0H
Feadng Comect Measure . Antenna  Table
Mo. Mk. Freq  Level Factor  ment Limit ~ Owver Height Degree
MHz dBuy g8/m dBum dgulim [ -] Desfartor om degree  Comment

1" 11570000 44.50 B 52.50 7400 2141 peak
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| Above 1GHz (1GHz~18GHz) |

Test mode: 11A CDD

Test Channel:165

VERTICAL

Radiated Emission

1808 e
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Feadmg Comect Measure h Antenna  Table
Mo. Mk Freq  Lewel Factor  ment Limit  Owver Height Degree
bt - dBu d=2im dBaivim dSultm 42 Diebachar m degres  Comment
1* 11850000 4432 T8z 224 740D -2178 peak
Radiated Emission
1708 dBu i
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Feadng Comect Measure ] Antenna Table
Mo. Mk Freq  Level Factor  ment Limt  Ower Height = Degree
MHz By a2im dBuyim  aSulm 42 Detaztor tm degres  Comeent
1 5850000 7425 sl B354 12220 -3B.A6 peak
2 5355000 Ti.BB 82z B0 11080 -2870 peak
3 5475000 63.85 285 7282 10520 -32.33 peak
4" 5925000 S4.88 385 63.85 GE20 435 peak
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HORIZONTA
Radiated Emission
1808 i ie
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Readng Comect Measure h Antenna  Table
Mo. Mk Freq  Lewel Factor  ment Limst  Owver Height Degres
bt - dBuv d=2im dBaiim dSultm 42 Diebachar m degres  Comment

1" 11850000 4567 T2 53.50 7400 -2041 peak

Radiated Emission
T

n:.'mtm STMGE  DERNE0  WILGD  GEIDR SIS SHES0 LRSI EEOD REEH B MHz
Readng Comect Measure ; Ant=nna Table
Mo Mk.  Freq Leval Factor ment Limi  Over Height Degres
MHz aBa &=m dBuIm  dBuVm a2 Dies=ctor m degree  Comment
1 5850000 6715 i) Tod44 12220 4570 peak
2 5855000 G388 a2 7320 11080 -37.60 peak

5875000 BoET .94 M4E3 10520 -#0.37 peak
4% 5025000 G261 3.85 61.57 6820 663 peak
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| Above 1GHz (1GHz~18GHz) |

Test mode: 11N20 MIMO

Test Channel:36

VERTICAL
Radiated Emission
WE
: FOC PRI
|| I . LA irey
1
=
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L
10080 o N0 @ WN0 REDD FIOS SHA 30 10500 5%
Feadng Comect : Antenna  Table
Mo, Mk Freg  level Factor  ment Limit  Ower Height Degree
Mz BV d43im dBuivim aBuiim i= Disfactor m degres  Comnent
1* 10350000 4603 753 5446 6820 -13.74 peak

Radiated Emission

THIE  dEieie
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Feading Comect Measure . Antenna Tabls
No. Mk Freq  Level Factor ment Limit  Ower Height Degree
Y. - aBuy d&m dBuhEm dBuvm [ =] Dieechor om degree  Comment
1 4500000 4181 G 4881 6820  -10.39 peak
2" 5150000 BR22 BE4 67.76 6820 D44 peak
3 5150000 44.81 a.54 5345 B00 05 AVG
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HORIZONTA

TE0E AR e

Radiated Emission
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1008050 90 0 B O GRON TIOR EO0RAN 1AL BN
Reading Comect Measure I Antenna  Table
Mo, Mk Freq Level Factor  ment Limt  Ower Height Degres
MHz aBa d=m dBiIm  dBuvm 4= Cistacior on oegres  Commient
1 * 10360000 4534 753 55 87 6820 -1233 peak

THIE dEuie

Radiated Emission

!

i.._...uh_ i o s A ALt et A A A ettt

nlumm LLTa N o &2 B0 AMEm AT DR L] LEFL 3T 80 HEGE. 00 BEIOED HH:z
Feadng Comect  Measure : Antenna  Table
Mo, Mk Freq  level Factor  ment Limit  Ower Height Degree
hHz aBuv’ da8im dBhvim EBum a8 Dietecior I degres  Comment
1 4500.000 4228 480 4218 6820 -19.02 peak
2 5150000 5154 a5 60.08 G820 -B812 peak
3" 5150000 4162 454 5023 MO0 -A7T7 AVG
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| Above 1GHz (1GHz~18GHz) |

Test mode: 11N20 MIMO

Test Channel:40
VERTICAL
Radiated Emission
108 R
] | - N oL PRl
| | S 1 | M JULm LLATLS
1 R A
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]
08, 080 2080 a0 WEz TR0 BSOD DS #0800 18308 508
Reading Comect Measune Ant=nna  Table
Mo. Mk Freq  leyel Factor ment  Limit  Over Height Degree
Mz B dam gEam  dBulim ] Dimtmcsor m gegres  Comment
1" 10400000 4883 Fii] 5462 6820 -1353 peak
HORIZONTA
Radiated Emission
1808 dEaie
: oD PR
e T f ) |
T
b
=
ma
100,080 a0 e PR WD RSO0 UDS S08RMNN 8300 508
Reading Comect : Antenna  Tabde
Mo, Mk Freq  lewel  Factor meent Limat  Ower Height Degree
L aBu d2im dBuvim @Buvim a= Distactior om omgres  Comment
1" 10400000 4841 ] 5&.10 6820 -12.10 peak
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| Above 1GHz (1GHz~18GHz)

| Test mode: 11N20 MIMO Test Channel:48

VERTICAL

Radiated Emission
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NOHIE. 0 00 man (L] SN0 BRO0 TIIOR SO GE00 EL L)
Feadng Comect Measure ] Antenna  Table
Mo. Mk Freq  Lewel Factor  ment Limt  Owver Height Degree
MHz a8V dBim aBuam L= =T &8 Disbechar om degree  Commend
1" t04B0.0D0 4863 T4 BAT 6820 -13.83 peak
HORIZONTA
Radiated Emission
1008 R
I : 2 | PP
T JULM LT
L i
ki)
wn
Rl 2050 IO [ b IR0 BEON TO0E S SE00 THI0A B0
Feagng Comect Measure I Antznna Table
Mo, Mk Freq  lewel Factor ment  Limi  Owes Height Degree
MHz dBaV by ] dBaam == 110 &8 Distechor om gegre= - Commient
1" 10480000 4753 724 6583 6820 -1227 peak
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| Above 1GHz (1GHz~18GHz) |  Test mode: 11N20 MIMO Test Channel:52
VERTICAL
Radiated Emission
WOE B
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005,080 £ M0 ez MO G0N OB RO0HSE00 TBI0A F0%
Reading Comect  Measure . Antenna  Table
Mo, Mk Freq  Llevel Facterr ment  Limdt  Owver Height Degres
MHz By d8im dBuvim  SBuvim = Distactor on degres  Comment
1" 10520000 4418 807 5425 6820 -13.85 peak
HORIZONTA
Radiated Emission
T R
FOC P
| S I | | || ) O — R
2 i
w
L1
RO0E. 090 a0 WO ez NS0 BOOO FI0S SOOSOI00 TENON B8
Feadng Comect Measure ] Antenna  Table
Mo. Mk Freq  Llewel Factlor  ment Lima  Owver Height Degree
Wz dBav d2fm dBuhim [== T £ Debachor m degres  Commeni
1* 10520000 47.11 8.ao7 55.18 6820 -13.02 peak
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Above 1GHz (1GHz~18GHz) | Test mode: 11N20 MIMO Test Channel:56
VERTICAL
Radiated Emission
TR0 dEu e
. | - o : PO -"l:1.
e mAaar—irm.  rnmr—uerd
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Feadng Comect Measure ] Antenna  Table
Mo, Mk Freq  Level  Factor  ment Limat  Cwer Height Degree
Mz B dEim dBum  dBuvim o8 Detschr om degres  Comment
1% 10560000 4501 a.12 .10 EE20 -14.10 peak
HORIZONTA
Radiated Emission
1R0E R e
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RLULE U 200 L] =) TR0 B0 TOOE SH D000 TEROA §08
Readng Comect Measure Antenna Table
Mo. Mk Freg  Level Factor ment  Limd Owver Height Degres
M-z dBuv &gim dBuim aBulim &8 Dstecior am degree  Comment

1* 10560000 4804 a.1e AR 13 GEZ0  -1307 peak
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| Above 1GHz (1GHz~18GHz) |  Test mode: 11N20 MIMO Test Channel:64
VERTICAL
Radiated Emission
B0E  dRu e
M Anmr—uin
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O s ] ) SO0M GRMI TIO0E S0055500 LIRS
Readmg Comect Measure h Antenna  Table
Mo. Mk Freq  Lewel Factor  ment Limit  Owver Height Degree
bt - dBu d2im dBaiim dSultm 42 Diefachar m degres  Comment

1" 10040000 4456 ga H2.B5 7400 -2115 peak

Radiated Emission
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Readng Comect Measure- : Antenna Table
Mo. Mk Freq  Level Factr ment  Limd  Ower Height Degree
MHz B a3m dBIm a@Buvm 4= Danacior om gegraz Comment

1 5350000 585E 775 G633 GE20 -1ET peak
2" 5350000 4539 175 G314 F400 -0BE AVG
3 5460000 4338 753 h0.ed 6820 -17.31 peak
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Radiated Emission
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TOng.080 80 e Bz WE0 G0N DS SO0 8800 THEOR A
Reading Comect R Antenna  Table
Mo. Mk, Freg  Lewel Factor ment  Limit  Over Height Degree
MKz OBy daim gBg\im EEuNm k= Dissecior an degres  Commen
1" 10040000 4511 a.x8 f3.40 7400 -2080 peak
Radiated Emission
1208 dEiie
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W0 SNEN  GEZA0  SHMEO BIGA08  SIOAE0  SBEDS  BOZA0 w00 BARD A0 WHz
Feadng Comect  Measure- == Antenna  Table
Mo, Mk Freq  Lewel Factor  ment Limat:  Over Height Degree
Lz dBev d8ém dEIm d@Bulfm 4= Drebaciior om degree  Comment
1 5350000 5573 705 E2.48 G820 472 peak
2" 5350000 4268 775 5043 MO0 -357 AVG
3 5450000 4283 753 G046 6820 -17.74 peak
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